djamato

WOk St oA W

Instruction Manual

INIE—%
COMPACT MOTOR

- VF/Y

VF, VFS¥U—X
VF, VFS Series

[ ™)
VF,VFSY U —XDOEURSHIAE & B4 5584%  This instruction manual shows contents
LELTWET, different from VF and VFS series.

VF,VFSY U —X0BukStiEEZ & bt TfE  Read this manual with INSTRUCTION of VF
B<LiEEW, and VFS series.

ABZOMERICH - Tt BukSiAEAsE Before using your compact motor, please
BETREAWEREE, IEEE<CERLUTH read the instruction manual and
SEULLBENCEE VN, understand the contents well.

i, BERICE-RIE. BEWCRB AN After reading the instruction manual,
WO THELENDEZBIERELTLEEL, please keep it in a location where it is

L easily accessible to the operator. )

l%HMMWﬂMWMMWWM%&um







H “XR/CONTENTS

1. ERAE

F—=7IVhv MK
i

1 E—YORR

.2 ST DER

3 RORV Y DIER
E—YDFEE
RBWEREDRE

2D BEDRER
Yy OF+A YO

BERR

3. RILhDZEZHA

N

w

— e | | ] | ] e | ] ]
M [ »|w|wlwjw]nd]nlv] =
DO D] DWW DD — | e

© o N

B 5%

BIEbb

FHRBEFBRBERELD, EABREEETZIENHDET, ZORICE. FEORNES LUHBERGED—FRD, FilmE—K
URBRWEESHHBDETOT, HEMUHTELZEW, £, FEBOERICH > TIIALEHUTEDETH. F—DRD PR
BENBENREShTHESIEETERWTENBH ET,




H X/CONTENTS

1. Installation : 10
1.1 Table cutting diagram 10
1.2 Wiring 11
1.2.1 Wiring motor 11
1.22  Connecting lamp 11
1.23  Connecting R connector : 12
1.3 Setting motor 13
1.3.1 Sinple setting 13
1.3.2  Setting sewing speed 14
1.3.3  Release of thread cutting operation 15
14 Adjusting synchronizer 15
2. Regular maintenance 16
3. Changing timing belt 17
Appendix 18

% % % ILLUSTRATED SPARE PARTS LIST 3 % %

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.




1. 1B A%

1.1 7—=71Ahy MR

Fxz

916

101

~
2
S0L
0€l
10 o
$ o
< )
¢ R %
23 S 3
N
\C
S JFF -2
- ﬂ ~ 2
® 1 h
8 \Q/ (S o I~
Q 0
<, \%' £ ] ~
2 X~ B
O y
< Q
S «
m
A g <> <¥
© S s?'_@ &
@ed, )éx
< @N
/’\\_’/ "—\_—/—'/-——\
/—\\ ————\_—/__’——"\
O ()N
D o (N
Py
I S
Y -
> x
0"’3« >
py
18l V7 =
—= =)
102 13 9l
£le 14
€92 78
Gee

X 1

¢Le

VF/Y



1. EATTE

1.2 EoiR

:* =ire
élil%\
EEREFEOY FO—ILRY I AZERICERLULEWVWTLLREEW,

1.2.1 E—% DOE#R

)
\__/

OQaviue— ARy ZRERF L=y NI, E—POFPFBRBHLTF— I NCHD T TLEZ G,

Qaviu—nNRry 7R, XRF2=y b, =%, F=NICEvrZur{Hii, =—FOHHEE
2L TERLTIEI Y,

O Sy voEEN DM, ZNFNOBEBEOHPFEICHE > TESL T EI v,

1.2.2 27D

=
Alil%\
BEHOZ Y 7N ERIcERULBWTS SV, HHEIRETIEEFNABOET,

)
NI

VT = iE

F—N1IC <
(vruatrAYF)

——= ¥ 2=y b

QOO
[sXoRaRa)
2000

>
o
c
E]
N ST

¥
B
s 3
¢ 4
[OF] 1 (o] 3
© @

X 2

VF/Y 2



1 EBR7TE

1.2.3 RAXR Y 5 Dk

S VOREPEEIISC R 2R 7 2 ROMBIZEALE T,
MY 2 Rax7yOmEix Tk £2) 2SBICL TR,

UTHEN Z D4 UTE#EEL 054
AL v T

mEDT IMBRRINET

DT SHNRRENET
X 3 X 4

=1

( A /E l%\ \
1L EBEEVWDI D VIEHB U R AR I ZERULTLEZ W,
RIOxV%d. T2LOHRBRZLTVWETODOT., MWWULBWR ORI I ZHELIBESIE.
BBITBIEZNLHDET,

2 RARV I ZERELLBWE X Y Y OREHEEIF 2,000rpm ICRESNET,

X. R2LOEEH,SHENHBINET,
- /

n
\'I
\
=

3 VE/Y



1.IBM7TE

1.3 E—5 DRE

SVVOBRBPEBICBUTE—YZELKRELVLTRLEN, BolcREREPRIBORRAICARD XY,

C VA==

N

1.3.1 BERE

FEELEEIZ, TROFETE-SVORENERTEET, E1EH)

[Pl —#%#L s BEEANS L. T047TMAC, L BERENE T,

2.[s]x—=myesEn | |3.[C] X D|*—zmL T 4.[ S| %%y LHFLOREER
BHRE a3 — FBIERR FiLofigEa—Fic INEy, ZLCHEMIL, —<
ENEY, EHELET, NE—FIIZRD Y,

E)/ —XIVE—R [ BEOEEARELIRE

a—F| #R TR
Y 2 !—' e VF,VFS?V U “X‘\@UT{TJ I%Hjﬁﬁ% : S i
A IE I%\

Y3 | H 3 |VEVFS Y —ADUT-AXXFEEE R —_ .
RITBADI—RIFRELBWTLIEE L,

Y5 | M § |VEVESY Y — ZDOUT-AXXF/ST2-ASSE A HELBOERICRD ET,
#1

BBHEIF. BOLEER 5,000rpm IZHRELTWET,
FHT3 I VIR T, BOUEEZRELTLEE Y, ( T1.3.2 BWEEORE, ZR)

VE/Y 4



1. I\BR7AE

1.3.2 #EVWERE

BREIC A TRRVEEREZTT ).

(#) 6500rpm 25 6000rpm I EE T 254

L[P|%—%MLET, 2[S]x—=#LET. 4. TH.6000, rH#FREN
001.H, rEFENIT, H. 6500, LERSNET. (s x—mmL ey,
3.[A|[B][C[D] w#x# > || 5. /—wnE-—FIRY £7.
ROEIERFEL £ 7 (#7)
E (8 5 i 3 B B
X e X ol o
® e W = S pE>> | elfod
oo, s 7. 5500]|  |[R.8%of|8e |
5 cIo] SLEE
/5 R

A T re—— )
TRD &) ICREREZITo>TLEE 0,

1. MEREERTIE 2.[A]%—2ML TV LOREE TIX XX, ORICKR
{EfE 50, MEFINB

| |afc]r—mmL 5[B| % —##L<

| MmfEEEY BT Btz L1735 B

)

ey L m

P : b, o

Tronesnsend ,,,“?.' L M
N

-

WEEFR. BESEEHLLECRELBVWTCREEW, HEPBRIEBEORREICRD XT,

O )
\n
\
S
iR

5 VF/Y



1LEMNTTE

1.3.3 R D EEDEEER

[B]%—ic & 401 0 BRI % 7 1d, kU0 D BRI R
EVNTEET,

[Bl*—0 Loz To, »TLTwiIE. &) Bk
BRI THE T,

1.4 >>o80F YDA

UT. UT-AEENMD I &I, $HELMZE R FX
i ERDS 0.5mn T30 HHHICH S 2 ERHERL T K
I\,
TNTVEEAR., LxPO2BO Ty 7ar4 YDA
B IEAICHEM L TR0,
BEICUVZEEIYCEHHEILMVEZHERL TLE 30,

X 5

HEILMELR ER LD FERIOHG. ZE~HE

X 6

PHEIEMZE R ER2EE 256, A G

X7

VF/Y 6



2. BEER

. B RABICHIHE7 4 VIODIZZ Y%
@E%%L1<ﬁéwo

X 8

2. —E., BERVIQZBEDTHE7 4 7D
FROAL. FOTHEWMOIBVTLEZ Y,

3 ==
AII l%\
CHLPRFEDEZI VBT HICRHAEI NG,
EBOREAICHED XY,

X 9

3. Blc—F., _RUVIFAIN—ZROALCHRELT
 E 0,

3 ==
A I.E l%\
LIV TT-IRBDERILNBODREICTH
MEEBE. AL NBINSEEICRD X
EXS

VF/Y



3. NIV DR

11

B 12

VP AN-@ZEY ST

(1) E2POZED T,

@z 5T,

)

(2) E— BT ECDILF (3

VIRV @R AT,

-
~
~

(3) Hwo A

VIR

LWy A3

~

5

(4) E— I WMAE@Z KL LI 4ds

VRT3,

o

LHTWBREVY®Z2AEDLY

MFEG@DIRE I vh
L2 (3 E)@TEES %

(5) =2
T\

[

(6) L kA S—@BIY 1T 3

X 14

VEF/Y



P %

RAXI I mBE—ER

HiE o
VF2408-8 1070197
VF2459-5 1070198
VF2500 1070195
VF2500-8 1070197
VF2500-35 1070197
VF2502 1070196
VF2502P 1070198
VF2503 1070195
VF2504 1070198
VF2510 1070198
VF2539-5 1070198
VF2560 1070197
VF2590 1070197
VFS2500 1070197
VFS2503 1070197
VFS2511 1070197

#2

VF/Y



1 . Installation

Sl
\
&
S0l
o€l
85 )
Kol
ed, \ m
2 Y QS
=) o/
< ﬂ ~t
@— ©
=}
Q 0
< {; £ Bl ~
S A )
<3
Q
N P
>
& FE 4&
N &
o Q@

S @(N
/—\\_//"‘\’/’_/——\
(—_\\__——/ /—_—_\_,/’ /’\

0 (<)Y
s 2
\I* ~r
- N A\
o
c‘d,\
18l ¥4 -

Fig. 1

10

gEle

T4

£9¢

78

GEE

eLe

operator

9

Section X-X(1/2)

Table dimensions:1200 X 595 X 40 (mm)

VE/Y




1. Installation

1.2.1 Wiring motor

/AWARNING

Unplug the power cable for the control box during wiring.

e
N

1. Install the control box and the pedal unit on the back surface of the machine table referring
to the instruction manual for the motor.
2. Connect the control box, the pedal unit, the motor, and the rotation detector unit (synchronizer)

referring to the instruction manual for the motor.

w

Connect a device from the sewing machine referring to each instruction manual.

1.2.2 Connecting lamp

/A CAUTION

Never use the lamp other than the exclusive lamp. If used other lamps, it can cause the damage to the control
box.

3O Os 1
20O 2z
110 Q)4 3
OFls 4n

—= Motor

Rotation detector unit =

(synchronizer)
1< s
i@ ———=>DPedal unit
o *
>8 ¥
1O O3
1 O QO(s
2 1 710G 0|8
3 2 [ [eX=X+]L]
¥ = -:-’OUT [oP] 2
B
¢ [=)e))® @)} «
[oP] 1 [oP] 3
Fig. 2

11

VE/Y



1. Installation
... |

1.2.3 Connecting R connector

Insert R connector properly depending on the machine model or device in the position of figure.

Refer the parts No. of R connector in appendix Table 2.

In case of with UT device

Switch

~. R connector

Three last digits of the parts No.
are displayed.

In case of with out UT device

To controll
box

ZaN R connector

Three last digits of the parts No.
are displayed.

Fig. 3

-

A\ CAUTION

1. Set the appropriate R connector to the machine model.
R connector is limited by the safety, when improper R connector is connected, damage to the
machine might be caused.
2.Without R connector, maximum sewing speed is set for 2000rpm.
\_ And the function is limited by the consideration in safety.

Fig. 4

VE/Y

12




1. Installation

1.3 Setting motor

/\ CAUTION

Set the motor properly depending on the machine model or device. Improperly setting motor can cause the
machine damage or breakdown.

1.3.1 Sinple setting

On the main models, change the motor setting as following steps referring to Table 1.

1. While pressing IE key, turn the power switch ON. LED displays “047MAC” .

2. Press key to dis— 3. Press or @ key to 4. Press key to change the new|
play current simple enter a cord for the setting. Then automatically re-
setting. new simple setting. turn to normal mode.

Note:Normal mode is a mode possible to
operate normally.

A\ CAUTION

Be sure to set the cord in Table 1. If set other
cords, it can cause the damage or breakdown.

Cord| Display Machine applied

Y2 P E With UT device on VF and VFS series at shipment

v3| H'3J |With UT-AXXF device on VF and VFS series

vys| H S With UT-AXXF/ST2-A device on VF and VFS series

Table 1

Simple setting is set the sewing speed to 5000rpm.

Set the appropriate sewing speed for each machine. (Refer to [1.3.2 setting sewing speed])

13 VF/Y



1. Installation

1.3.2 Setting sewing speed

Set the appropriate sewing speed for each machine.

(Example)

Changing the speed from 6500rpm to 60001rpm.

1. Press key [:],LED displays
“001. H” .

2.Press key , LED displays

3. Press keY@

“H. 65007 .

to set the sewing speed.

4. When displayed as

“H. 6000” , press key|[S].
5.1t return to “nomal mode” .

Finished.

i)

lalk:

¥ X ¥ X

Y

Rennasd

*|:3.u:-.”‘

-

The numerical value cannot be decresed, when changing a speed setting.

Do the setting change as follows.

~

L.

The speed setting is

displayed.

2. Press key several times, lowest value “50”
is displayed next to highest value

“Oxxx” .

oy

L

¥

C

}%@g |

4. Press key , the numerical
value is turned over and

raises it.

5. Press key , the numerical

value is turned over and

6. The numerical value

is set with key.

raises it.
]
A, by
sy .5 ."."?:

iy
I3

A\ CAUTION

Do not set the speed over the maximum rotation of the machine. It causes the breakdown and damage.

VE/Y

14



1. Installation

1.3.3 Release of thread cutting operation

Relese or use of thread cutting operation can be

set by key.
While display o] is above the key lights,
thread cutting operation is released.

1.4 Adjusting synchronizer

On the machine with a UT/UT-A device, check the
needle stop position is between the highest point
and the point 0.5 mm below the highest point.
Loosen the screws @ to move the synchronizer @
right or left to adjust its position.

@® If the needle stops before the highest posi-
tion, move the synchronizer® to the left. (Fig.
6) '
@ If the needle stops after the highest position,

move the synchronizer® to the right. (Fig. 7)

Then run the machine to check the needle stop

position.

Fig. 5

Fig. 6

handwheel

Fig. 7

15

VE/Y



2. Regular maintenance

1. Remove the dust on the dust proof fil-
ter@D of the motor brackt every day.

2. Loosen the wing bolt® to remove the
dust proof filter @, and remove the
dust inside it once a week.

handwheel

/A CAUTION

Clogged dust causes the machine to cool
insufficiently, resulting in over heating.

3. Remove the belt cover to clean aroud it

once a month.

/A CAUTION

Clogged dust between the timing pulleys @@
and the timing belt® can cause the belt
breakage.

Fig. 8

Fig. 9

Fig. 10

VE/Y

16



3. Changing timing belt

(1) Loosen the screws@ to remove the belt cover

@.

(2) Remove three screws®@ of the motor bracket(®.

(3) Remove the old timing belt®.

(4) While holding up the motor bracket ®, set a
new timing belt.

(5) Align the eyes of the motor bracket® with two
pins® on the machine and fix them with three
screws @ .

(6) Reset the belt cover ®.

Fig. 11

Fig. 14

17

VE/Y




Appendix

Parts List of R connector

Model Parts No.
VF2408-8 1070197
VF2459-5 1070198
VF2500 1070195
VEF2500-8 1070197
VF2500-35 1070197
VF2502 1070196
VF2502P 1070198
VF2503 1070195
VF2504 1070198
VF2510 1070198
VF2539-5 1070198
VF2560 1070197
VF2590 1070197
VFS2500 1070197
VFS2503 1070197
VES2511 1070197

Table 2

VE/Y

18



ILLUSTRATED
SPARE PARTS LIST

VF, VFS/Y



VE/Y(1)

VF/Y



VE/Y(1) CNBE—%(1) 1
|
RefNo Parts No. Description m A Amt. Req
1 13201534 Motor Bracket E—YERfA 1
2 009977 Screw(M6-1 x 25) Ry 3
3 3500606 * Dust Proof Filter HEZ 1LY 1
4 300100 Conical Spring Washer mMIRRT vy 1
5 170010 Screw(M4-0.7 X 4) JI=8) 1
6 000538 Washer Ty 7
7 190074 Wing Bolt(M4-0.7 X 8) Favuiilb 1
8 ;
0] 3501414 Pulley(Small) T=U ) 1
10 160005 Screw(M6-1 X 8) Exy 1
11 160007 Screw(M6-1 X 6) Exsy 3
12 3501411 Timing Velt FAZVINI b 1
13 3501415 Pulley(Large) ARSIV 1
14 3501412 Velt Cover NIV ANR— 1
15 009935 Screw(M5-0.8 x 20) hxy 2
16 300043 Washer A 2
17 3501413 Motor Cover T—FHN— 1
18 110013 Screw(M4-0.7 x 8) xRy 6
19 9613360 Motor -4 1
20 120030 Screw(M5-0.8 x 12) ERY 4
21 1200451 Rotation Detector Unit R—JLIC(#8) 1
22 180012 Screw(M4-0.7 x 3) IERY 2
23 3101844 Solenoid Valve Support BRAFIER 1
24 3204052 Handwheel NV RiRA =L 1
25 0092305 Magnet E4ZE 1
26 110045 Screw(M4-0.7 x 12) kxry 2
27 3500104 Oil Cooling Fan Unit BHZ 7> (#8) 1
28 160001 Screw(M4-0.7 x 4) xRy 2
29 3200263 Lower Shaft(Right) TE(HE) 1
30 3201535 Fan Cover 77 HIR— 1
31 110094 Screw(M4-0.7 X 6) xRy 2
32 001123 Washer Ty 2

VF/Y



VE/Y(2)

C\ s
2l

@015 ﬂu

L5~ (2

VF/Y



VF/Y(2) INBLE — 4 (2) 2
|

RefNo Parts No. Description m A Amt. Req
1 9613365 Control Box, C. Set(Note) HIER v 2 Z ($8) ) 1
2 1057152 Control Board(Note) FIENEAR GE) 1
3 1057153 Panel Board IR IVER 1
4 350014 Wood Screw(¢ 5 X 25) RRY 7
5 1670181 Fuse(0.6A) t 2 —X(06A) 1
6 1070182 Fuse(15A) Ea2—X(15A) 2
7 9611077 Pitman Ev kv 1
8 9613362 Pedal Sensor, C. Set R )Wz > 5 ($H) 1
9 1057154 Pedal Sensor Board RN HEIR 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No..

() Ref. No. 1 Parts No. 9613365 K UfRef. No. 2 Parts No. 1057152 # ZHEX OB IX. W& Lt
HER y 7 Z2(H0) BERIDAT v A —ICEEL TE Y £9TCODE(a—F)2BRMoE LI,

PARTS NO. 9613365
MODEL: vOOOO/Y
> CODE: Y3

Control Box; C. Set
BIERy 72 (18)

VF/Y



3

VF/Y

VF/Y(3)

with UT Device

with out UT Device




VF/Y(3) | INBLE — % (3) 3
- |
RefNo Parts No. Description m A Amt. Req
1 1066143 Switch, Complete Set 24 v F (1) 1
2 3500553 Switch Support A4y FEFR 1
3 1066142 Switch A1V F 1
4 0063609 Switch Cover AA Yy FHIN— 1
5 009984 Screw(M2.3-0.4 x 10) xRy 2
6 110062 Screw(M3.5-0.6 X 8) xRy 2
7 - R Connector(See the below) RIXVZ(TEER) 1
8 1200353 Intermediate Cable ik — 7 1
9 3201538 Supporting Board, C. Set 2R (18) 1
10 3201536 Supporting Board(Long) ZIR(R) 1
11 3200241 Supporting Board TR 1
12 0093035 Qil Resrvoir Rubber Cushion LR 4
13 180020 Setting Screw(M6-1 X 15) Btz 4
14 000070 Hanging Nut mUFvhb 4
15 009861 Hanging Bolt(M8-1.25 x 95) BUMILE 4
16 000162 Washer AR A 12
17 000016 Nut Fv bk 12
18 2101451 Spacer(See the table below) AR—Y(THRBR) 12
19 0020064 Supporting Board Rubber Cushion ZUIRILEE 4
20 0063010 SupportingBoardRubberCushion(Lower) 47 #RTLEE(T) 4

Parts List of R Connector
R a2 ¥ REE)

Note : Number of Spacer(2101451) to be used.
() AR—4(2101451) DAL

Nil!,%ﬁépgiel Pa:sgN“ Thickness of Table | Number of Spacer
an _ N o N

VF2408-8 1070197 TINDES | AR—HOEH

VF2459-5 1070198 for 40mm 3pcs. X 4=12pcs

x:zgggg 5 :8;8} gg for 45mm 2pcs. X 4= 8pcs

VF2500-35 1070197 for 50mm 1pcs. X 4= 4pcs

VF2502 ‘1070196

VF2502P 1070198

VF2503 1070195

VF2504 1070198

VF2510 1070198

VF2539-5 1070198

VF2560 1070197

VF2590 1070197

VFS2500 1070197

VFS2503 1070197

VFS2511 1070197

VF/Y



Ijamato

PRI VRERIESH
YAMATO SEWING MACHINE MFG. 20, LT0.

P/N 9730180 (P/I/H)

No.1 Edited in 2006.9
(VE/Y) Printed in Japan 2006.9.1H&)



	目次
	CONTENTS
	[P1]   1. 据付方法
	[P1]   1.1 テーブルカット図
	[P2]   1.2 配線
	[P2]   1.2.1 モータの配線
	[P2]   1.2.2 ランプの接続
	[P3]   1.2.3 Rコネクタの接続

	[P4]   1.3 モータの設定
	[P4]   1.3.1 簡易設定
	[P5]   1.3.2 縫い速度の設定
	[P6]   1.3.3 糸切り動作の解除

	[P6]   1.4 シンクロナイザの調節

	[P7]   2. 日常点検
	[P8]   3. ベルトの交換
	[P9]   附録
	[P10] 1. Installation
	[P10] 1.1 Table cutting diagram
	[P11] 1.2 Wiring
	[P11] 1.2.1 Wiring motor
	[P11] 1.2.2 Connecting lamp
	[P12] 1.2.3 Connecting R connector

	[P13] 1.3 Setting motor
	[P13] 1.3.1 Sinple setting
	[P14] 1.3.2 Setting sewing speed
	[P15] 1.3.3 Release of thread cutting operation

	[P15] 1.4 Adjusting synchronizer

	[P16] 2. Regular maintenance
	[P17] 3. Changing timing belt
	[P18] Appendix
	ILLUSTRATED SPARE PARTS LIST
	[P1] VF/Y(1)
	[P2] VF/Y(2)
	[P3] VF/Y(3)




